@
il
PARAMOUNT LIMITED

Corporate Presentation
Oil & Gas Competence
&

Skids Mounted Units
References

...A Total Water & Environment Management Company



. %)
Profile Pl

PARAMOUNT

Offices in Vadodara (HQ), Chennai, Mumbai, New Delhi & Oman
Started in Feb., 1962

Over 300 Projects

» IS0 9001 : 2008 Certified Company

ASMEU, S, R & NB Code Authorized Manufacturing Facilities

250+ Water Specialists & Engineers with an average experience of
20+ years.

Professionally Managed Organization

www.paramountlimited.com

05



: e
Business Areas Gl

PARAMOUNT
Water Source
Development,
Transmission, Treatment
& Distribution
Soild / Liquid / Gas Brackish / Sea
Hazardous Waste Management Water Desalination
[...]
* Technical Evaluation of vendor offers, checking & review vendor prints.

* Preparation of As built drawing for all disciplines.

29



Milestone PMC Projects — IPCL, Gandhar i

PARAMOUNT

Indian Petrochemicals Corporation Ltd.

o ¢ .
- +—

N— ] | T
' b rr— A Ul '!1 _l |
o __“"\II" _II,' /-’ . =4| 11

oL C T !."l/ 5 f T " l.i_

Sl P . T
T : SlSins
""‘i— _.ﬂ " el = E S ,TEII‘ o _‘I
I ; | i@ 1.

.!\_!_J - __ l‘,.r _ F 1 : 7 '.i“

7 O —L
I L. St ity P S Ehn = :‘ I
— | |
ol g S
Water Supply scheme for 22.0 MGD (100.0 MLD)

Gandhar Petrochemicals Complex

Bharuch District

* Project:

* Client:
Reliance Industries Limited
(Formerly Indian Petrochemicals
Corporation Ltd. (IPCL) Gandhar,
Bharuch.)

* Capacity :
22.0 MGD (100.0 MLD)

* Project Cost :
16 Million US$

Project Feasibility Study and finalization of Narmada Water Intake System,

Pumping and Transmission of Water (70 kms) to Water Reservoirs at Plant site.

= Scope of Work:
* Feasibility Study
* Survey

* Design, Detail Engineering & Construction Supervision

30



%/
il D
PARAMOUNT

PARAMOUNT TECHNOLOGIES FOR CRUDE OIL
REFINERIES — HYDROCARBON — OIL & GAS -
PETROCHEMICALS




PARAMOUNT

S . %)
! l Biological Process- Activated Sludge Process PP

Indlan Oil Curpuratlun Ltd Vadudara 1600 m’/hr Indian Oil Corporation Ltd, Panipat - 400 m’/hr
Capacity Capacity

* Scheme: Free oil separation in TPl oil separator —> Physico Chemical Treatment in DAF —-> 2 stage biological system with
plastic media bio tower as 1st stage followed by Activated Sludge Process operating under extended Aeration
Process - final palishing by PSF & ACF followed by Chlorination.,



Biological Processes (SBR & Bio-Tower) i

PARAMOUNT
* Client:
Mangalore Refinery & Petrochemicals Ltd.,
Mangalore

* Project:
Effluent Treatment Plant with treated water
Recycle in Refinery

Sequential Batch Reactor (SBR) .
Mangalore Refinery & Petrochemicals Ltd., Mangalore(MRPL) * SBR Capacity:

600 m’/hr

* Client:
Alembic Limited, Gujarat

* Project:
Effluent Treatment Plant for Pharmaceutical &
Bulk Drugs

* Bio-Tower Capacity:
3000 m’/day

: 1'7!;."
Plastic Media Bio-Tower
Alembic Limited, Gujarat

46



Biological Processes (Membrane Bio Reactor) i

PARAMOUNT

| = Client:
Mangalore Refinery & Petrochemicals Ltd.,
Mangalore

* Project:
Effluent Treatment Plant with treated water
Recycle in Refinery

5 ) o
Flat Sheet Membrane MBnacali':ﬂcg:- _—
Mangalore Refinery & Petrochemicals Ltd., Mangalore (MRPL) 600 m/hr (Flat Sheet Membrane)

* Client:
Sanofi Aventis, Gujarat

* Project:
ETP with Zero Liquid Discharge System for API
Unit (Bulk Drugs)

* MBR Capacity:

Hallaw Fibre Membrane | 200 m*/day (Hollow Fibre Membrane)
Sanofi Aventis, Gujarat po :

47



:
J-I O
‘ H

2 . e
Biological Processes (Automated Chemostat Treatment) i

PARAMOUNT

“First Refinery ETP with Unique Biological Process”

Automated Chemostat Treatment

-

P g
ooty ——

» Clean Water

Balanced State

Cnline - 5
Sengne | Luv| | Douser

Control Systam

Paramouni

Bharat Petroleum Corporation Limited, Kochi, Kerala.

Salient Features

« Tailored bacterial cocktail
* Low bacterial concentration throughout the process

* Fullautomation of monitoring and control

* Customer:
Bharat Petroleum Corporation Limited,
Kochi Refinery, Kochi, Kerala.

* Consultant:
Engineers India Ltd.

* Capacity:
700 m’/hr

* Project Value:
INR 1140 Million

Advantage

* No effects of High COD Fluctuation in Waste Water
* Canwork as high as TDS 40000 ppm
* Produces half the amount of Bio Sludge

* (Candegrade oil from 1000 ppm to as low as 2 ppm

48



» . ‘ 5 "o
Biological Processes (Anaerobic Technologies) s

PARAMOUNT

Anaerobic Upflow Fluidised Bed Reactor (UFEB)
Orchid Pharma & Chemicals Ltd, Chennai

Upflow Anaerobic Sludg
Blanket Reactor (UASB)
Alembic Limited, Gujarat

* Client:
Orchid Pharma & Chemicals Ltd, Chennai

* Project:
Bio-bed an Anaerobic Treatment facility
for Treatment of Highly Organic Waste
Water for a API Plant.

* Client:
Alembic Limited, Gujarat

* Project:
ETP for Effluent from
Molasses Distillery, Erythromycin
& Penicillin Plant.

* Capacity :
120 m’/day

49



Bio Remediation

%
i G0

T —
T P —
r - = —

y =
gl
| i

Bio-Remediation at
M/s. Mangalore Refinery & Petrochemicals Ltd.

Oily and Chemical Sludge from Oily
Effluents if dumped as land fill can damage
Soil & Water table due to its Toxic
Leachate.

Bio remediation is a principle adopted to
utilize Microbial action to reduce the Total
Petroleum Hydrocarbon from the Sludge &
convert as non Hazardous Land fill Bio
sludge.

Microbes in a confined atmosphere
maintaining appropriate nutrients enhance
the Bioremediation procedures.

Secreted Enzyme

carbon

Bacteroial
Cell

l Enzyme ‘
Hydrocarbon

O Complex O

Micro-

organism

\
-

Microorganisms eat oil other
organic contaminant

Microorganisms digest oil and convert
it to CARBON DIOXIDE (CO,)
& WATER (H.0)

Paramount’s

Milestone References:

* MRPL Phase-lll Capacity :

1000 M/yr

O @ O
o

Microorganisms give of CO, and H,0

PARAMOUNT

Enzymes Enhanced Bioremediation Petroleum Bioremediation

50



Bio-Remediation System

Client . MRPL, Mangalore
Capacity : 1000 m3/annum

ok [
il (0

PARAMOUNT




Wet Air Oxidation (WAO) e

PARAMOUNT

« Spent caustic effluent from Refinery
generally contains high levels of Sulphidic,
Cresylic & Naphthenic contaminants.

« Oxidation of contaminants is the
methodology followed for WAO treatment.

* The effluent is subjected to partial Oxidation
with the help of diffusing compressed air &
steam. The vent gas is passed through an
activated carbon filter before vent to
atmosphere for prevention of odour.

* The second step is Oxidation in the presence
Paramount’s ofa strong catalystin an Oxidation Reactor.
Milestone References: e :
« Further Oxidation of the contaminants by
treatment with a strong oxidizing agent in a
* MRPL, Mangalore Reaction Chamber is final step to treat the

effluent before disposal.
« ONGC, Hazira

ONGC, Hazira 1 m'/hr
Wet Air Oxidation Plant

51



Volatile Organic Component (VOC) Control i

PARAMOUNT

* 0il in Effluent from Refinery consist
varied variety of Hydrocarbon that will
liberate Volatile Organic components to
atmosphere from the Oily Effluent and
may create a combustible atmosphere.

» VOC system is required to reduce VOC
components vent to atmosphere hy
90% as per CPCB norms.

* The method uses Activated Carbon as
Adsorbents for removal of VOC gas.

* VOC Adsorption is an Exothermic
reaction and adequate safety system s
combined for safe operation.

®
%
Ry

=) \

Paramount’s

i « MRPL Phase-lll Capacity:
Milestone Reference: ase-1ll Gapacity

4000 nm’/hr

52



.] Paramount’s On — Shore Oil & Gas Solutions %}

PARAMOUNT

“Paramount’s On — Shore Oil & Gas Solutions”

»Effluent Treatment Plants
»Produced Water Systems
»Water Reinjection Systems
»Group Gathering Stations



PARAMOUNT'S ON — SHORE OIL & GAS SOLUTIONS %

PARAMOUNT

» Effluent Treatment Plants
» Produced Water Systems
» Water Reinjection Systems
» Group Gathering Stations




Paramount — A Leading Player in Produced Water Treatment =0
for 0il & Gas Industry i B0

PARAMOUNT

Water Injection & Produced Water Treatment Capabilities for On/ Offshore Platforms

* Water Re - Injection
Systems :

Sea Water Lift Pumps & Coarse
filtration, Chiorine Generators, Pre
Treatment Systems, Deareation
packages, Chemical Storage,
Dosing & Injection.

Water Re-injection system & ETP for DNGC Karaikal, Pondlcherv

* Produced Water Treatment
Capabilities :

Tilted Plate Qil/ Water Plate
Separators, Dissolved Air / Gas
Floatation Systems,
PSF/DMF/ACF, Ceramic
Membrane Filtration Systems.

T o i it i s =

Water Re- injantfnn P!aﬂt & ETP for DNGE Mehsana

58



ONGC Karaikal — Produced Water Treatment & %)

Reinjection Plant

TREATED

EFFLUENT 2
WATER

TANKS

SLOP OIL
SUMP &
PUMPS

SERVICE
WATER
TANKS &

PUMES CLARIFLOCCULATOR

FLASH MIXER &
pH ADJUSTMENT TANK

OWS PIT & PUMPS

il D

PARAMOUNT

CHEMICAL
STORAGE AREA

SLOP OIL
TANK

RAW EFFLUENT
SLUDGE STORAGE TANKS

LAGOONS



ONGC Karaikal — Produced Water Treatment & @)

L il
Reinjection Plant PARAMOUNT
RAW
EFFLUENT
WATER TANK
RAW EFFLUENT
STORAGE TANKS
INJECTION e Shs——
PUMPS eMWC oeh
MANIFOLD C‘Q{P\ge PR SLUDGE
'O LAGOONS
DUAL
MEDIA

FILTERS



DRY SLOP OIL
STORAGE
TANKS

Oil India — Produce Water Treatment Plant il
S— PARAMOUNT _
WALNUT SHELL FILTERS & - A j
FILTER FEED 7z o ¥ FA G

TANK

DAF
FLASH MIXER &

FLOCCULATION

TPI OIL TANK
SEPARATOR

- CHEMICAL
HOUSE

% SERVICE
WATER TANK
INST.AIR %
PACKAGE . .



[

Oil India — Produced Water Treatment Plant il

PARAMOUNT

INJECTION WATER
STORAGE TANKS

. VACUUM DEAERATOR
P EFFLEUNT TREATMENT

PLANT AT TENGAGHAT,
ASSAM

EQUALISATION
TANKS

.(.I

ﬁ‘r BIO REACTOR
W~ TANKS




Paramount’s references at ONGC - Produce %]
Water Treatment Plant L.

PARAMOUNT

ONGC Becharaji & ONGC Kathana

<

Waste - -
—>Water -: —_—p - ¥ I I—-i l g -L l = $ -I'ﬁ. 1. ;. i
From E s [ 70 B s 2l > BV WS :
Plant thalization L %:lu, :
Tank I ‘ 4LL Au. ;F Filter
TPI Flash Mixture Flocculat Feed
Tank
or
‘ t [ He—
i |58 [ £ S
-| = it A
High Pressure S DMF
Pump for Water

Water Injection



il

-] Paramount’s references at ONGC - Produce e
Water Treatment Plant PARAMOUNT

ONGC Ankleshwar

Waste Water From

Ty

Equalization ,... ‘u‘ ’l &

Tank
an TPI Flash Mixture Flocculat
or
to —JRHli—n—N—
% ™ ™ ™ = ™= = _=
Treated Water S — ACF DMF

Clarified

Transfer Pump Water Wat
ater



Group Gathering Station — ONGC Becharaji

%)
M]i _iii_|

PARAMOUNT




-] ONGC ASP Re-injection Plant — ONGC Mehsana %}5

PARAMOUNT

ETP & Water Re-Injection
System for Oil & Gas




PARAMOLUNT

Mangalore Refinery

Flow : 24000 m3/day
(Refinery & Petrochemical Industry)



Waste Water Treatment & Recycling Plant - Industrial Effluents %}

PARAMOUNT

A unique "Refinery ETP with Recycle System” - First of its kind with combination of all latest Technologies
- SBR/MBR / UF / RO / VOC Control System / Bio Remediation / Wet Air Oxidation.....

* Customer:
Mangalore Refinery & Petrochemicals Ltd.
(Phase Il Refinery Project).

* Consultant:
Engineers India Ltd.

e i

* Capacity:
1000 m'/hr

* Project Value:
INR 1600 Million

B . [k = = - P :

One of India’s Largest Industrial Waste Water Treatment & Recycle

Plant at M/s. Mangalore Refinery & Petrochemicals Ltd.
(Phase IIl Refinery Project).

* Scope: A Project on "Concept to Commissioning Basis” with Complete Scope of Design, Engineering,
Procurement, Supply, Manufacturing, Construction & Erection of Civil & Structural, Mechanical,

Electrical, Piping & Instrumentation Works, Testing Commissioning & PG Test of WWTP & Recycle
Plant.

56



Waste Water Treatment & Recycling Plant - Industrial Effluents %}

PARAMOUNT

Key Features of Project :

Largest UF/MBR -+ RO Plant of its kind
in India.

15% of Refinery Effluent reused for
Cooling Tower & DM Application.

* Combination of latest Technologies of
PT- SBR— MBR - RO for Oily Water &
PT - DMF - ACF - UF - RO for CTBD and
DM Regeneration Water.

Control Room for ETP & Recycle Plant at s . “ "
M/s. Mangalore Refinery & Petrochemicals Ltd. Most ECOfrIBﬂdIVH . vac COI-‘III'.D I
Technology and “Bio Remediation

Sludge Treatment Technology.
* AUnique Wet Air Oxidation Technology

used in Plant for High Sulphide
removal.

» Qver 15000 m’ of RCC Work.

* Over 1000 MT of Site Fabricated 6 Nos.
Storage Tanks of Capacities varying
form 1100 m*to 3500 m'.

Pirpmmmime

RO Skids at M/s. Mangalore Refinery & Petrochemicals Ltd. * Fully DCS Controlled Plant. 57




MRPL Charactristics ra

PARAMOUNT
Inlet Characteristics GTED, &'0M Inlet to ETP

neutralized stream

Parameter Units Concentration Concentration

Total Suspended Solids mg/l 75 <500

TDS mg/l 2049 1200

Total Qil mg/fl <10 < 10000

BOD 27°C, 3 days mg/l 4 <600

COD mg/ll 17 <1200

M Alkalinity mag/l 100 300

Calcium Hardness as CaCOs; mg/l 226 85

Magnesium Hardness as CaCO; mg/l 126 55
Outlet Characteristics

Parameter Units Concentration

Total Suspended Solids mg/!l  Nil

TDS mg/l 80

BOD 27°C, 3 days mgl  BDL

COD mg/l  BDL

M Alkalinity mgl 10

Calcium Hardness as CaCO; mg/l 5

Magnesium Hardness as CaCO, mgl 3
Operating Cost Rs. 27/m3
83 —
|



i] Block Diagram MRPL e

PARAMOUNT
WWTP-2
WWTP1 = oo Ny B I
1) m == N o
_Desalter —"LH I sy T%ﬂ’%ﬁ]—'
Sour Water L- . SBR MBR
DAF pH
Adjustment
Tank RO System
crRw.! 1| T ; |
— I ; L Water for Reuse S 1‘3 =
TPI Degasser [_ i ‘ i
Reject to Sea
CTBD-1&2 g o X 2l o o o
omregeg) 1 HH-HHE—
Water - - M H e EIFe
o Flocculator ~ DAF 2 ek

Flash Mixture




' MRPL- Site e

PARAMOLUNT

85 _



MRPL - Site i

PARAMOLUNT

L e,

Wet Air Oxidation

N 9‘-.&;'--'

RO Degasser Micron Filter | Bio-Remediation

86 _



PARAMOLUNT

Chennai Petroleum
Corporation Ltd

Flow : 10,000 m3/day
(Petrochemical Industry)



CPCL Charactristics

i@
Pk

PARAMOLUNT

Inlet Characteristics

Parameter

Total Suspended Solids

TDS

BOD 27°C, 3 days

COD

Total Oil

M Alkalinity

Calcium Hardness as CaCOs;
Magnesium Hardness as CaCO;

Units
mg/l
mg/l
mgl/l
mg/l
mgl/l
mag/l
mgl/l
mg/l

CTBD & DM
neutralized stream
Concentration
<100

4000

5

20

<10

100

226

126

Qutlet Characteristics after NIB

Parameter

Total Suspended Solids
TDS

BOD 27°C, 3 days
COD

Silica

Operating Cost

Units
mg/l
mg/l
mg/l
mg/l
mg/l
Rs.

Concentration
Nil

<1

BDL

BDL

0.02

45/m3

Inlet to ETP

Concentration
<600

1500

<600

<1500

< 50000

300

85

55

88 _



Block Diagram CPCL e

PARAMOUNT
WWTP2
OWS
Existing ETP:
—_—
Sour Water
—_—
CRW =
TR
AP ' Adjustment HRSCC :
Tank Filter
Water
Reject for Sea Disposal +———— Tank

DM Rege
Water

Reg Water
CTBD- 1&2E

Boiler

Reject to RO-1

A

il pn-n00—

c“_pect"’” | Flocculator HRSCC
ank Flash Mlxture v

DMF
_ >
To Cooling Tower ‘

89 _



%
CPCL’'s ETP Plant P

PARAMOUNT




o
CPCL’s UF — RO — DM Plant i

Y PARAMOUNT

A

.1 ﬂ.ll.\.. et | — 5 = i | v —i 3 T -
kot |2 il | 0000

| ; -
. DRI

Tal R e

> | =y N (7“ . @) G

e Sl | [N, 990 @@

N

e



Bharat Petroleum
Corporation Ltd

Flow : 18000 m3/day
(Refinery & Petrochemical Industry)



BPCL Charactristics

i@
Pk

FARAMOUNT

Inlet Characteristics

Parameter

Total Suspended Solids
BOD 27°C, 3 days
COD

Sulphides

Phenols

Ammonia as N

Qil

Outlet Characteristics after NIB

Parameter

Total Suspended Solids
Sulphides

BOD 27°C, 3 days
COD

Phenols

Ammonia as N

Oil

Units
mg/l
mg/l
mag/l
mg/l
mg/l
ma/l
Mg/l

Units

mall
mall
mg/l
mgl/l
mg/l
mgl/l

Concentration
< 300

500 to 600

800 to 1000

50

50

50 to 60

1000

Concentration
20

0.5

15

125

0.35

!

5

91 _



. = 0@
Block Diagram BPCL, Kochi E
l PARAMOUNT
Treated S end Caustic
ows — 2
ETP2 - '_ :—‘ :
Desalter Hl ‘M—' 3 s_.
—» 1 | |
Sour Water | & e
= e P EQ Tank DAF
ol Adjustment
Tank |
4 "‘ : v 1' L. :
A ST
PPe0en| LI
ACT
e
o~ aac E
- e i ] 11 =2 : 4 '
o  — 00—
” e R = J : T T 1
AN TR ST F T F el
TPI Collection DMF Treated water
Sump Tank

92 _



i)
s

PARAMOUNT

Skid Mounted Plants



ove)
P

PARAMOUNT

SKID MOUNTED PLANTS
MANUFACTURED AT PARAMOUNTS’ FACILITIES




.] Skid Mounted Tilted Plate Separator (TPS) il £

PARAMOUNT

Client . BIS, Singapore
Capacity : m3/hr




.E Skid Mounted-Oil Water Separator s

. _ PARAMOUNT

Client : IOT - Fujairah UAE
Flash Mixture, Pipe flocculator Followed by DAF including dosing
systems

11



.][ Skid Mounted-Oil Water Separator

Client : IOT - Fujairah UAE
Flash Mixture, Pipe flocculator Followed by DAF including dosing
systems

<
i G

PARAMOUNT

12



iJ Skid Mounted-Oil Water Separator e

PARAMOUNT

Client : IOT - Fujairah UAE
Flash Mixture, Pipe flocculator Followed by DAF including dosing

13



_ %)
‘ Skid Mounted Produce Water treatment Plant [

PARAMOUNT

End User : ONGC Assam
Skid mounted ETP having flash mixture, Flocculator, DAF, Dosing
systems followed by PSF & Cartridge filter

14



. o
Skid Mounted Produce Water treatment Plant [

End User : ONGC Assam
Skid mounted ETP having flash mixture, Flocculator, DAF, Dosing
systems followed by PSF & Cartridge filter

PARAMOUNT




E* Filtration Plants

Client : Krishi Hydrocracker, Russia
Pretreatment Skid — DMF followed by two stage ACF

CONDENSATE POLISHING UNIT
KRISHI HYDROCRACKER (RUSSIA)

o
|
|

-
-

%)
P e

PARAMOUNT

28



I Condensate Polishing Unit pa

PARAMOUNT

Client : Krishi Hydrocracker, Russia — Mixed Bed

CONDENSATE POLISHING UNIT
KRISHI HYDROCRACKER (RUSSIA)

3o ‘ - "‘ \
| ik ;




Condensate Polishing Unit e

PARAMOUNT

Client : Krishi Hydrocracker, Russia

£ *—’;'7‘1'“1‘ 11T = -:E —
L1 ...a.lll i
CONDENSATE POLISHING UNIT ;
KRISHI HYDROCRACKER (RUSSIA)

=
i
¥ ¥,
=
T




ij Filtration Plants i

PARAMOUNT

PRESSURE SAND FILTERS

Client : IOCL, Panipat INDIAN OIL (PANIPAT)
Capacity : 400 m3/hr

. MRPL, Mangalore
. 600 m3/hr

27



ml _______ Skid Mounted Tilted Plate Interceptor (TPI) M

PARAMOUNT

Client . GAIL, Pata
Capacity : 110m3/hr

N a & I*——ﬁﬂ——?—ﬁ
: " A | L & | 8 ‘;' (’
| ] ] ] \-</‘|
] . | . Y

"

A
—_-__‘



Ultra Filtration Skid

Client  : Asahi Songwon India Pvt. Ltd.
Capacity : 50 m3/hr

=
i

e b

e
Pifia

PARAMOUNT

33



Ultra Filtration Skid i

PARAMOUNT

Client  : Mangalore Refinery
Capacity : 150 m3/hr




Ultra Filtration Skids Installed At Site ﬁl

PARAMOUNT

Client  : Mangalore Refinery
Capacity : 600 m3/hr




Cartridge Filter — Skid Mounted s

PARAMOUNT




Cartridge Filter — Skid Mounted

Client . MRPL, Mangalore
Capacity : 1000 m3/nr

@)
P i

PARAMOUNT

37



ETP Recycle Plant

Client : Sandoz
Capacity : 400 m3/day

: TR\ RN
™ - 1 L r ot
R e = | e
—_— [ - k4 | 2 ol YA
= i e [l
e
-

ove)
P

PARAMOUNT

38



Reverse Osmosis Skids Installed At Site ﬁ

PARAMOUNT

Client : Mangalore Refinery
Capacity : 1000 m3/hr

e lilmgiim l{-mﬁ =4

mf- n!l i

40



iJ Reverse Osmosis Skid

Client  : Mangalore Refinery
Capacity : 167 m3/hr

I m!r — ’-‘I — F

"""ﬁma

S

e
P i

PARAMOUNT

39



AN
IpE: -_

@
|

i G
PARAMOUNT

;.1.-i...lli.l_:.-{.
=

- g I
BN SRmECE

\l‘ur
-L =" £

3D Model — UF & RO Skid




- L &0
.] Skid Mounted - Condensate Polishing Unit il

Client . BCPL (Petrochemical)
Capacny 30 m3/hr

| # i |
s i

e

46



P\®
il 20

PARAMOUNT

W1

LR = T b
Bng | i |
L

LAl




M| Condensate Polishing Unit s

Client : BCPL (Petrochemical) Installed at Site
i PRI e ———t =

PR —_— = — oz — ——




3D Model - Condensate Polishing Unit %ﬂ

PARAMOUNT

Client : BCPL (Petrochemical)
Skid Mounted CPU including all Instruments & Electrical Items

48



3D Model - Condensate Polishing Unit s

Client

. BCPL (Petrochemical) — Front View

PARAMOUNT

49



iJ Mixed Bed Unit

Client : ONGC, Uran- Mumbal
Capacity : 75m3/hr

— — — = —

Iill|

o —

amount

e
P i

PARAMOUNT

52



Skid Mounted — Water Softener

Client : Sumiyoshi - Singapore

<[]
i G

PARAMOUNT

53



Lenntech, Netherland - Water Softening Skid for Samref %]
. . . i C0
Refinery, Saudi Arabia PARAMOUNT




Lenntech, Netherland - Water Softening Skid for @)
Samref Refinery, Saudi Arabia

PARAMOUNT




Dosing Skids

e
Pifia

PARAMOUNT

57



@

PARAMOUNT

Dosing Skids

<
)
-
o
o
>
I
c
@©
0
o
o
o

Client




.] 3D Model — Pre-Treatment riliia

%]

PARAMOUNT

Client : Doosan Hydro, USA
Filters (PSF & ACF) including Dosing Sklds for RO System

E .Dm@ad & Supplied By - PARAMOUNT LIMITED.
) Cuoner - Dogsan Hydro Techriology
ﬂ]] _JC&MEM - Doosan Heavy indusiries & Constnuction Co. Ltd
- AESVCS MONG DUONG POWER CWLM‘I‘ED
Pmm - AES MONG DUONG 2 POWER FROJECT-VIETMAM
Title ~ACID> & CAUSTIC AREA

59



Dosing Skids

e
Pifia

PARAMOUNT

Client : Doosan Hydro, USA

nqnuﬁswnm FARAMIUNT LIMITED,
*Emﬂ = Dioomsl Bydio Technalogy.
m‘m Coatractor - Diocss Hewryechrien & Conaucton 0 L
Owmer - AFSVOS MONC DUOND POWER COMPHY. LIMITED
Pmpel AES MODN( TIRONG 2 POWEB FRIGEC TP IETHAM
T nuumumms?m

- ACTIVATED CARBON FILTER £¥31EM

T Omme - AES:VCS MONO DUIOKSG FOWER COMPRY LINITED
Fraaut mmmm:mwm

60



Package Sewage Treatment Plant

Client : Cairn Energy - India

H'! ‘ﬁ :l

<]
i G

PARAMOUNT

61



Skid Mounted ETP i

Client : Shell L N G, Hazira

PARAMOUNT
— |
: \
~ '|'-—- ?_ ~ \ \ \ [
||f|||“ =il

i _,_mmumrlmim - !l'"'"

nn\lUI HJ’;

Au'..
ol |

- |
!

1
Ly i .f“ w SN
LN it e

b b o